I'IIIII er
Toer

séa Fury

Assembly Manual +xmazsmes
s VIZESENNEURY,

: -Ss? 314" (1720mm)
Length: 60" ( 1525mm)
Weight: 55009 (121bs.)
Engine: .90 2C, 1.204Creq'd
Radio: 5~8ch 6~8 servosreq'd

X i =

Warranty

This kit is guaranteed to be free from defects in material and workmanship at the date of purchase.
It does not cover any damage caused by use or modification. The warranty does not extend beyond
the product itself and is limited only to the original cost of the kit. By the act of building this user-
assembled kit, the user accepts all resulting in liability for damage caused by the final product. If the
buyer is not prepared to accept this liability, it can be returned new and unused to the place of
purchase for a refund. Neither your dealer nor Thunder Tiger Distributors, can accept kits for return if
construction has begun.

Notice: Adult Super Vision Required
This is not a toy. Assembly and flying of this product requires adult super vision.
Read through this book completely and become familiar with the assembly and flight of this airplane.
Inspect all parts for completeness and damage. flyou encounter any prob lems, call us for help.

E an PR RE

HEHEBERREETATHRIZLMEE, BFREBEEAERAR. HREEREMR
ERAEE. ERENEETERRERAS. WRBEEEIEIEREARBESD, 7
BERAEMIIREER, TUBTEXRFHMNER ZERBEBEIERE. WREMBERE,
Bt TAE, ASEESNSHRAERELAR, HREEHERSA.
FERBRAERIGEUL, RERFRAEHARETHRIE.

1 JEBET4



INTRODUCTION Sea Fury

Congratulations on the purchase of one of our finest ARFs to date. This famous Sea Fury was the first Royal Navy air
craft,which shot down a Mig 15 in air-to-air combat. Sea Fury was born of a time when jets were gaining favor, yet still
had sufficient performance to be effective. Experience this detailed replica piston engine fighter of GB Royal Navy, the
Sea Fury.

PRE-ASSEMBLY NOTES

The Sea Furyis designed for advanced pilots and it requires advanced assembling and flying skill. Before you
begin, check the entire contents of your kit against the parts drawing and photos to make sure that no parts are missing
or damaged. This will also help you to become familiar with each component of your plane. If you find that any of the parts
are either missing or damaged, please contact Thunder Tiger Distributors for Customer Service.

Before beginning the assembly read the instructions thoroughly to give an understanding of the sequence of steps and a
general awareness of the recommended assembly procedures.

Trial fit each part before gluing it in place. Make sure you are using the correct part and that it fits well before assembling.
No amount of glue can make up for a poor-fitting part. Always apply Loctite ( notfurnished) to all screws and nuts to
prevent them from loosening .

Y=

EREAREIRRA. cAG—CTEEMNRREY! EATSTHERERESE. NXF
B

SEIEFART AR E R R IERAA, Ib 558 5 & M A8 B & 1 48 B 7R 4 e i o 4R B v ) !
AERBAEEARGESRERERET. URPLIRITENDHEE, WEBMEFTREU LEF
HREEZFHARSERURRITHIE.

HEHFABRETHRTAESNYE, NAMEFEAETREHTHE,
MEAEUBITHEEMAREBETEREZANZHS.

TABLE OF CONTENTS




sea Fury

RECOMMENDED TOOLS & MATERIALS

RECOMMENDED TOOLS & MATERIALS
HEN TRERG

Adhesives:

Instant setting Cyanoacrylate adhesive (thin CA)
Slow setting Cyanoacrylate adhesive (thick CA)
5-10 Minute Epoxy (fast)

20-30 Minute Epoxy (slow)

Tools:

Model knife, T-Pins, MASK tape

Small screwdrivers, medium screwdrivers
Scissors

Steel straight edge

Long nose pliers and diagonal cutting pliers
Drill and drill bits (1/16", 3/32", 3.4mm)
M4x0.7 Tap

Sanding block

Fine felt tip pen and soft lead pencil
Straight building board

RIC System:

6 Channel radio with 7 servos plus one retract servo
Five 12" extension wires.

one Y cords

Engine:

2 cycle:91~1.08

4 cycle:1.2~1.5

Propeller:

Appropriate for engine type and preferred
performance

Adhesives - You will need two types of adhesives for the
Sea Fury - Epoxy and Instant (cyanoacrylate) adhesives.
We recommend that you purchase both 5-minute and 30-

minute epoxy to cut down on assembly time, but you can
get by with only 30-minute epoxy if time is not important.
You will also need a small bottle of both *Thick" and "Thin"
instant CA adhesive.

HEGR R 10 I S AR R R I E W (R B R 1R R,

=

Tools - Model assembly can be much easier if the proper
tools are used. Therefore,

we have included in our

checklist to the left, a complete listing of all the tools we
used to assemble our prototype models. As you will
notice, many household tools can be utilized during

construction.

HERAEHSETIR,

B E M |EPRO-915| 8,

Engine-The Thunder Tiger
PRO-91is the ideal engine
for this airplane. This quiet-
running engine iseasy to
start, requires no special
break-in periods, easy to
maintain and will lastfor

years.

Muffler (P/N TTR9791)
Most Pitts style mufflers
will fit  this Sea Fury.
However, we recommend
the use of Thunder Tiger
custom - made Sea Fury

| muffler with two exhaust

pipes that divert the smoke

in to the two concavities of

the fuselage to obtain a

more scale- like apperance.
This muffler fits TT and OS.
60~.90 engines.

B S RS A EEPRO-91#E,

ITEMS YOU MAY NEED
iE BREH.

TTR1115 - Precision Fueler Valve

T {5 R R e B o



PARTS DRAWINGS

sea Fury

AS6537 Fuselage

CS—"

FRP Cockpit (1)

Fuselage (1)

Daubler (28)

Rudder Band (2)
= —
Rudder (1) ERP Tube (1)
- -
tl 2xBmm Washer 2.3%12mm Washer
CAHinge (3) Wood Screw (24) Wood Screw (4)

FRP Tail Cover (1)

AS6538 Plywood Parts

Plywoad Parts (A)

Phywood Paris (B)

Fhywood Parts (C)

AS6539 Main Wing

Left Wing (1)

 ———] [

Joiner Wier (2) Joiner Tube {2}

T [

Alleron Servo Case (LI, RM)  Flap Servo Case (L1, Ri1)

Wood Screw (2)
CA Hinge (14)
-
l — 2,3x12mm
FRP Wing Joiner Tube (1) Dowel (4) Washer Screw (16)

Right Wing (1)
(-

(m] 320mm

AS6540 Horizontal Tail

No.3291 Aluminum Spinner

(3-Blade)
=
(o)

C

No. 3290 Aluminum Spinner

(2-blade)
/,_
()

<

==

Torque Wire (1)

o=

Captain Eddy (1)

33mm Setscrew (2}

Wheel Axle (2)

=1

g \’_'// Aluminum Spinnaer (1) Back Ptata {1)
Aluminum Spinner (1) Back plate (1)
= i} -
Horizontal Tail (1) ¥ Busghing (1) Ad 1) Spinner Bolt (1) ; ” s
CAHinge (6) ng aptor (1) Spinner Bushing (1) Adaptor (1) Spinner Bolt (1)
No.3019 AS6425 Elevator | | No.3009 Superlite Retract AS6541 Cowling
Captain Eddy | |Torque Wire ]
o p O]

=1°]

Retract { LI, RI1)

S

2.3x12mm Washer

Wood Screw (4) Cowling (1)




sea Fury

PARTS DRAWINGS

No. 3299 Wheel AS6542 Canopy No0.3265 Fuel Tank
—————— a) a—0 o
i Crank Straight
@ Sikicone Tube (1) wﬁif;r; k. e 70 Fuel Stapper (1)
- Canopy (1)
Wheel (2) . Iil:ﬂ 480ee Tank (1)
2x5mm Wood Screw (4) 90-degree Nipple (1) Cap (1) {
AS6435 Pushrods AS6441 Control Horn s
2x30mm
Machine Screw (2)
T L et !
P
Throttie Pushrod {1) Retracl Pushrod (2) Control Hom (S/4) Back Plate (4) 2x22mm
Machine Screw (4)
e e w ow ||| B o —
: Control Hom (L/2 M2 Nut (2) 2¢15mm
Flap Pushrod (2) Clevis {4) M2 Nut {4) Aidleron Pushrod (2) on ! Machine Screw (4)
PE0009 EZ Connector No. 3012 Anti-Vibration Engine Mount | | AS6434 Pull-Pull System
B A, S = =
Rubber (8 6132 x 20mm "
| i i & bee B o 0 Cap Screw (4) Brass Tube (8) Clevis {4}
1.5mm Hex Wrench (1) i
e} - o g ——a @
M2 Nut (1) Mounling Beams (2) T Washer (8] 4x 20mm Sackat Threaded End (4) M2 Nut (4)
Cap Screw (4)
[E]=
EZ Connector (1) @ l Wil Bl — e @
M2 Washer (1 4mm Hex Wrench (1) Blind Mut {4) Exdlmm Socket ;
r(1) o P Z-Bend End (2) Wire (3.6MM)
AS56438 Scale Tail Gear AS6543 Elevator Linkage Set | | AS6544 Decal
: %., S ] w——
Tail Wheel (1) Elevator Wood Pushrad (1) |
4x10mm —)
Sink Head Screw (2) SR |
. mim iyl [— ==
Head Screw (1) @ | -
- Pushrod End Clevis (2) |
3xEmm Relainer (1) L
Jetcrow 1) Tail Wheel Fork (1) Decal A (6) Decal B (1)
Sleering Hom (1) Sm” Bling Nul(2) M2 Nut (2) Threaded Pushrod (2)
AS6545 Retract Decoration AS6546 Decoration| [ AS6440 Hardware Set
Set
% 2 6x5mm Wood Screw (2) [— I @ - i
iy E- e Collar {2) 3x3mm Setscrew (2)  2xBmm Machine
- Radiator Inlet (1) Sorew (2}
Wheal Door (LM, R/M) Upper Retainer A (2]  2x5mm Weod Screw (4)
' - ® =
3x16mm Sink M2 Nut (2) BallEnd (2) Ball (2
FF‘ Head Screw (8)
Feed Blister (2)
Wheel Well (U1, Rif}  Upper Retainer B (2) Lower Retainer (2)




PARTS CHECK LIST

Kit Contents:
FRP Fuselage (1)

FRP Cockpit (1)

FRP Tail Cover (1)

FRP Cowling (1)

FRP Wing Joiner Tube (L/1)
FRP Tube (S/1)

Left Wing (1)

Right Wing (1)

Rudder (1)

Horizontal Tail (1)

Elevator (L/1, R/1)

Aileron Servo Case (L/1, R/1)
Flap Servo Case (L1, R/1)
Plywood Parts{A)

Plywood Parts(B)

Plywood Parts(C)
Doubler(28)

Dowel (4)

Radiator Inlet (1)

Feed Blister(2)

Al. Spinner (3-blade, 1)
Backplate (1)

Bushing (1)
Adaptor (1)

Spinner Bolt (1)

Engine Mounting Beam (2)

T Washer (8)

Rubber (8)

Blind Nut (4)

Socket Cap Screw 5mm x 40 (4)
Hex Wrench 4mm (1)

Hex Wrench 1.5mm (1)

Socket Cap Screw 6/32 x 20mm (4)
Socket Cap Screw 4x20mm (4)

Retract (L/1, R/1)
Wheel Axle (2)
Wheel (2)

Torque Wire (1)
M2 Nut (15)
Clevis (10)
Collar(2)

Ball End (2)
Ball (2)

Joiner Wire (2)

Joiner Tube (2)

Rubber Band (2}

CAHinge(23 )

2x5mm Wood Screw(8)

2.6x 5mm Wood Screw (2)
2x8mm Washer Wood Screw(24)
2.3x12mm Washer Wood Screw (24)
3x%20mm Wood Screw (2)
2x8mm Machine Screw (2)
2x15mm Machine Screw (4)
2x22mm Machine Screw (4)

2 x30mm Machine Screw (2)
3x16mm Sink Head Screw (8)
4x20mm Sink Head Screw (2)
3x3mm Setscrew (5)

EZ Connector(1)

M2Washer(1)

Canopy (1)

Wheel Door (L/1, R/1)
Wheel Well (L/1, RI1)
Upper Retainer A (2)
Upper Retainer B (2)
Lower Retainer (2)

Brass Tube (8)

Straight Threaded End (4)
Z Bend Threaded End (2)
Wire (2)

Elevator Wood Push Rod (1)
Elevator Pushrod Retainer (1)
Thread Pushrod(2)

Control Horn (L/2)

Control Horn (S/4)

Backplate (5/4)

Throttle Pushrod (1)
Retract Pushrod (2)
Flap Pushrod (2)

Aileron Pushrod (2)

Tank (1)

Silicone Tube (1)
Straight Nipple (1)
90-degree Nipple (1)
Crank Weight (1)
Fuel Stopper (1}
Fuel Cap (1)

Tail Gear (1)

Tail Wheel Fork (1)

Wheel Spacer (1)

Steering Horn (1)

3x5mm Set Screw (1)

Tail Wheel (1)

Blind Nut (2)

2.6X26mm Sink Head Screw (1)

Decal A(6)
Decal B (1)
Pilot (1)



WING

1. Glue the CA hinges in aileron first.
BABEETEZENGRE.

2. Next attach the aileron in place then apply CA on both
sides. Make sure aileron is firmly glued.
ZERIREFTRIEARMEKSEKEFE. FEEE
HEmiER. ARIKEER.

A

3. Locate the aileron servo well then use a hobby knife to
cut an "X".

ERSAFNIAVMMNEFEARENREIL. RMORKK

4. Using a sealing iron to tack down the covering inside
the servo well. Trim the excess covering away.

ERERRIBeIEBHARNORN, ZRHESIR.

5. Locate the left wing servo case / hatch cover; secure
the aileron servo as shown.

FRARBS/MOSSESTEE.

6. Connectan extension wire for Aileron servo, heat-
shrink or tape the connectors to prevent from loosening.

B £ A O 1 P B B E O SR B A B




Sea Fury

7. Use Throttle Pushrod to guide the wire through the
wing panels. Fix the wire with mask tape to prevent from
falling back into wing pannel.

EEEmPESE S ERREERRIEMIFLERR
EREREBIEEANBEN.

S

8. Link aileron servos wires to CH1 on receiver. Make
sure the direction is correct. Setthe servo horninthe
neutral then secure the servo horn screw nextsecure
the servo case in place with four 2.3x12mm washer
wood screws.

B 5 A BRI | 45 5 ECH1(Alleron)TE UL 38 L E B
BEEHY. BEARESRhIEAELRLERE. it
A FRSE G HE L2 3x12mm B2 ARBLERE.

9. Please note that the aileron is thick; carefully drill the
(5/64")2mm holes and make sure the back plate is flush
with the hinge line at the other side of aileron. Secure
the control hornin place with 2x22 machine screws.
Trim away the excess screw from the backplate. Install
the pushrod with metal clevis, M2 nut and thread on a
piece of silicone tube asshown.

Momm(5/64")FLIEMEBE K REIRAAE. MEE
Bk, FEMRABFBILEGH. FuU2x22mmifl#R L ElE
Z. REERRSBIERELEUAMIRIE KRR LR
.

10. If you would use Flap function then proceed the
following steps. If not then skip to step 24. Do the same
procedure for Flap Servo Case. (Left Flap Servo Case
shown) and thread the wire through the wing panel and
tape the wire end on wing root.

BREABRNAEFAFNE. NFRERANRESE24.

11. Temporally secure the Flap Servo Casein place
with 2.3x12mm Washer Wood Screws.
2. 3x12mmEs B Ak ik B R AR B EE (A FLIZ R B —

& k).

12. Carefully cut away covering. The knife may lean
against the flap then carefully cutalong with the flap
leading edge.

M ERBANNERMESRREITR. BEITE
HESARERMETHYE.



WING

Flap Il

13. Next cut away the covering between Flap | and Flap 1.
Fa =R SN EImE. H 0.

14. Carefully cut away the flap from trailing edge.
LTI ENES.

15. Iron the covering at the trailing edge.
ERTARIHRZRNETMMEES.

- e
16. Locate the joiner wire and guide tube. Make mark at
the center of the joiner side of the Flap | and Flap Il.

MEEDMLURSE. &N, MIBRPREEER.

1?.Carefu|ly drilling the joiner side at mar oe that it
is angle at the joiner side please drill the hole perpend-
icular to the surface. Drill 2.6mm hole on Flap | and 2mm
hole on Flap II.
FEERMRAAEARNIIGEER. NARER
2.5mmBsFl, Fh R R #M2mme L.

18. Insert guide tube in Flap | and light apply CAglue.
Glue threaded end of joiner wire in Flap |1, also apply a
drop of CA glue. Cut two hinge slots and glue CA hinges
in place.

HRIEFMLFEAARMSR. EAREERHS. EHHRHLE

BEHENMIGE. FREREES. MHRBESRMNER

LRREKERR-



WING

19. Secure control horn on Flap | with 2x15mm machine
screw. Note the control horn should away from the edge
at least 8mm. The 8mm is to clear the rib located at the
center of both flaps.

SERHEEERRE L2 5mm AR LEE. FEREMH
BB ZE 8mm.

e A O

20. Leave 0.5mm clearance betweenribs and flap then
draw the hinge line. Next cut hinge slots to accommodate
the hinges on flaps.

ERRESREMRBRBOSMmZEE, EHFREFERBEGER

FRERAEFHEREL.

21.Join two flaps then insert them to the wing in place.
Make sure there is no contact with each other then apply
CA at the hinge area. Move the flap again and make sure
it works smoothly.

BAMRESERFERARIR L RERREHR
FHEURREERES .

10

22. Repeat the same procedure on the right wing. Link
two aileron servo wires with Y cord and plug to CH1 on
receiver. Plug the left flap to Ch6 and right flap to Ch7.
Refer to your radio manual and set up Flap.

EERBASHERAREL, BERRBENRCHEAER
RAZRCHTZ X ELBRMBREHRME.

Here is the set up procedure if using FF9:
LI T &Futaba FF9 Z £ £ E

1.Reset first.
2.Flap ATV 140% 140%
3.AUX1 ATV 140% 140%
4 Airbrake on Flap 100%
5.PMIX7 AUX1-AUX1
Position 1: 0%
Position 2: 0%
Position 3: 0%
Position 4: 45%
Position 5: 90%
6.Trim the two flaps at same throws by adjusting the trim
knob and pushrod if necessary.

REEEUEABEERAEAERTHE.



LANDING GEAR

23. Epoxy the dowels at wing root in place as shown.

BeEE#HRERL.

24. Locate the plastic retract well; trim along the molded
line.

HRREEFEHME.

25. CA theretract well in place, trim the excess plastic
so itis level with the wing root.

LREEZARBEATIEAERERL SRARER.

1

26. Place the retract in place and drill 5/64"(2Zmm) holes
on the retract mount.

U ZR E L R SR B Ll 2mmBE FEFL .

27. Locate the retract pushrod and ball end, thread the
ball end as shown. The Z-bent end to the center of the
ball end is about 218mm.

MESRERNET RELHSH218mm.

28. Insert e pushrod rom ing root ten connect to
retract. Note: The ball end with "Tiger" side should face
upside of wing.

MR RREA QW ERY I R R EE,
EiEEE ' Tigers ¥R L R®.



LANDING GEAR

28. You may need to trim the wires of retract so the
wheel axle is level to the wing root. Secure the retractin
place with four 3x15mm Sink Head Screws. Flats should
be ground on thelanding gear legs for the setscrew to
prevent the wheel axle from rotating under load.

AYBRSHHETLAL, RESRRYN. KEER

3x15mm RAEARBHEETRER. BHAEZTRAEN
A LAE—EFHEUEHEEEH.

30.Locate and trim the wheel door retainers as shown.

HTHREEEEAHME.

31. Trim the retract door to fit the retract well.

EEGHREFRISHRUBERTE.

12

32.Sand the upper retainer B and place it in the strut coil
then apply CA onretainer. Next place the wheel doorin
place, the retainer will be glued on wheel door precisely.

EWMREROKETEGREEEMEESE@RL, £
AREEESREEEHS AERGREERTEERE
EREBREE.

33. Secure the retract door with the retainers (A, B ) at
the strut coil with 2.6x5 mm wood screw.
RBEEREEHRME, L2 ex5SmmKkiR4EEHIEE

[ % FFARB.

34. Secure the lower retainer on wheel door with two
2x5mm wood screws.

GRAEMESMET, & HA2x5mmAk 8k B T b E E 4
5pmE.




sea Fury

FUSELAGE

35.Install the wheel and secure collar with 3x3mm set screw.
Make sure wheel rotates freely.

FEwAFABEEGMMEEFRA A ABRLEE,

36. Locate the two side frames and rear bulkhead. Trail
fitin the fuselage. Make sure the side frameinsert to
the front bulkhead properly. Make mark on fuselage.
Remove all wood parts then use 200 grit sandpaper to
sand where you marked. Epoxy the rear bulkhead in
place.

75 18 BE PO R BB AE R DL B 12 B IR AE M AR 5 OB, &
AERHAERSHE ARSI BREROME. Lht
RTINS L. IRIRHEZRE E F2008% &Y 75 4L TF BE
GREECHES. ERAXTEAREHERERES

37.Locate servo trays and servo tray doubler then glue
the doubler in place. There are two fuel tank frames.
Make sure the shorter slot is in the front and longer slot
isinthe rear.

ERRE M Gs AR EE, FRMBEERTEER
MER, SEFLER .

13

38. The side frame is either marked L or R.Make sure L
is atleft side and Ris atright side. Always trial fitall
wood parts before you glue it. Suggest to glue the one
side frame in place first, nextthe other side frame with
servo tray at the same time. Fuel tank retainer and
retract servo mount strips at the last.

HIEREES FHPEETRLER. BELASAELE. RE
HHIE. ARIENRUENFAREBEAEES. EED
EFEEE—EMER, RERZ—EBMIER, Z&8%
R, MEEEER U BTS2 AR R .

39. Glue the short guide tube in fuselage.
BERMEERERAOESED, LARENE,

40. Locate and trim the radiator inlet as shown.
mE e A PETEO,



TAIL

sSea Fury

41. Locate the trim the feed blisters as shown.
E R R R

42. Glue the feed blister on th wing in position as shown.
pREREERERER L,

43. Trail fitthe two wing halves and join them with the
fiberglass tube. Never push too hard as it may damage
the tube-stop rib inside the wing panel. Trim holes or
dowels might be necessary togeta good fit .

whhiES SEATRERERERBE L. WALE

EPENSRAAEZ R ERRERTR.

14

S L e

44. Locate the hole thatis located atthe bottom wing
between retract the flap servo hatch. Drilla 5/64" (2mm)
hole through the fiberglass tube of the main wing halves,
and make sure they are firmly close to the fuselage then
secure 3x20mm wood screws. Mainwing is removable
for convenient in transportation. For best performance,
epoxy two wing halves is strongly recommended.

RTHERHEEEEL BEERARSFESRUAZmm
ﬂﬁuaﬂmmmﬂﬁﬁﬁoEﬁuﬁﬁﬁﬁﬁﬁiﬁm
BE, RO TRIEEGEYM CELRE.

45. Properly glue the radiator inlet at the leading edge
where close to the wing root .

1oL 5% P BB B 2 4 D R R BT AR £




sea Fury

TAIL

46.Sandwich the three firewalls together; note the cross
laser cut mark should be on the top and smallest one at
the bottom.

ZERAMLAMEE—E, TEETTFAHH, BB
AlE.

47 .Epoxy the firewall in place. You may insert the firewall
to L sideframe then push in the other side. Make sure the
firewall with right thrust angle as shown.
MEpRAEANLHAEBALE. MEHEENESL

2. HREHCERFSIEERRATHRAE.

48.Assemble the Anti-Vibration Engine Mount.
B s B Ll R 48 1.

15

49.Install the Anti-Vibration Engine Mount in place with
5x40mm Socket Cap Screw and Blind Nut. You just
screw in the cap screw then the blind nut will punch into
the firewall,

ERSx4ommBBEES I RME TR #E, i
SRIRAKER JGEA N R, SRS E FLIRIEM AR
A P

50. Trial fitthe battery box, then epoxy the battery box
and bottom reinforced ply in place. When cured, lightly
apply epoxy on all firewalls area as well as the battery
box so the plywood could be fuel-proof. Just mix the
epoxy with no more that 50% mix of alcohol then brush
on firewall.

EREEHELEENTEE, 2R EAEAREAB
BES . BRSPS M AR £50% kL
TEHa TR, EHERMOMNBREBEL—E, LI
IEERE N KBS,

TAIL HENMHRER

51.5and the tail saddle to increase the roughness where
harizontal tail is going to glue later.

ITEHMBEREERS, FERELUENEESE.



TAIL

e ey e

52.Trial fit horizontal tail in fuselage, center it then make

marks on tail at four sides.
BKERREEBS L, BIECEEREERMEER
FHEME M.

.

53.Carefully use hobby knife to cut lines inside the lines
about 1-2mm. Remove covering as shown. Never cut
too deep to hurt the balsa planking.

FERRANKARESLENM-2omTIRETHR. 5!
BUIOKFHEERERGUENSHE.

54 .Cut away the covering of leading edge at the root of
elevator where the torque rod is going to be installed.
CAthree hinges in elevator at this time.

MRBEROAEREHEEEE, URRRERH.

16

Tt = i o =

55.Trail fitthe elevator on tail with torque rod installed.
Do not glue atthis step. When satisfied, remove the
elevator and torque rod.

BARREEIEURARR. CATERMARIKERR L.

HE—SBEAEHES. RAWZRAMEERFA.

e R e

e ——

56.Locate the elevator pushrod parts as shown, epoxy
the plywood inside the wood rod at two ends with wires.
Thread the M2 nuts and clevises and make sure the
whole elevator pushrod has no free play. Note the
orientation of the pushrod and clevis.
BraAlErEREASEF. SHERESERRAGAS
Be. BrERE. FEEREREAR.

57. Apply a small tube onto the clevis then connect the
elevator pushrod to the elevator torque rod. Aflat head
screwdriver will help snapping the clevises onto the
torque rod link. Trim the elevator center notch for enough
throws (down) as page 24 shown.

MBHEIREAR I A R AR LT AR . (ER
NBEEEFEEE—ETAEHEANERRGEAR.



58.Lubricant oil to the hinges ofevator torque rod. You
may spray WD-40 on the hobby knife then use the knife
tip to contact the torque shaft and the oil will go into the
hinge. Epoxy the elevator joiner in place.

14 71 Bk A £ AR B B0 0 4 SE I EWD-40(S 85 58 4 AR L
W), REERAREBHERRELSKTERRL. &7
PERBEBSAEREMNSEERERGE.

L“L 157

59. Apply small amount of epoxy at torque rod hole next
install the elevator in place. CAall hinges and make
sure elevator is firmly secured.

AfEREERATFR. ERARMBKETEEMERE
Bl A% o

60. Install elevator servo, note the servo horn orientation.
Then adjust the clevises to make sure elevators are level
when servo is in neutral position. When satisfied, remove

the elevator pushrod temporarily and secure M2 nuts and

clevises firmly.

BERAERFRE. FEEARBZENSE. FRN
B FERD HEAR 5 1215 BLO0E .

= = s

61. CAthe three hinges on rudder as shown,

ERARBRKEEEFREA R L

62. Install the rudder on vertical fin with CAinstant glue
next install the control horns on the rudder with two
2x30mm machine screws and M2 nuts.

BEAmkEEAR L. HirtErpiEhSarnrt,
1 A M 2x30mmig 4 B2mmEiE E E .

s tube, M2 nuts,
clevises and wire. Cutwire in length 90cm. Firstthread

the M2 nut and clevis then secure the M2 nut on clevis.
Then route the wire through the tube and make it a circle.

HEEE, BREARM2EE. WEEH0cm, HEEEE
FilAERERERETR—R(WER).




TAIL GEAR

64. Next thread the wire through the clevis linkage then
tread to the tube again.
2 i 8 45 4% 40 5B 5 [ 56 (B 7R) -

65. Make the other circle as shown.
BuREREF—E.

6. Adjust thewr o make the circle as small as posible
then use the pliers to crimp the wire firmly.

6 680 4 40 1 5% S {6 R B T 49 5 5 S [ E SRk 4R

67. Drill the pull-pull wire exit hole and thread the wire
into fuselage to the rudder servo. Do the same way to
servo end and use Zbend endrod. Do not crimp the
brass tube at this moment until tail gear pull pull wires
are ready.

BEEBEHF—mBLBIBEREMIROATHL. Snn
AEABE—AD T EREERE, {756 AR —% Rk
BEHEBAMSHE, ERATEEREE! LAFTIHE
WREHRBTHFRERNIEHE.

TAIL GEARE&HHERFRS -

68. ote the tailgear mount, doublers then glue them
together then press the Blind Nut in the hole. It will be
easier to use hammer or mice.

BHESHEEEAEREEARE RERMAMTNRE
RS FLIRIEET A .

6- Secure the tail gear on right in the front with four
2x8mm washer wood screws.

VEHEE B SFERA2xEmmE R AKEHEERIE.



TAIL GEAR

70. Locate the tail gear bag, and assemble the tail gear

as shown. Note the orientation of steering arm, trim the
outer hole away as it is too long to installin the tail.
Secure steering arm in place with 3x5mm set screw.

MARRETHEMBRERERSMA. TEENENAE,
ERERAEMAMLANR. FRTTEFTHHMRR.

28 B EAXSmMMIB S EE.

71. Secure the tail gear assembly on the tail gear mount
with 4x20mm sink machine screws.

EiwAERI2OMmTERR 4B EERKE L.

72. Dothe same procedure of the pull-pull wire on tail
gear.

R&7H EER EAME T @R

19

73. Adjust the threaded end at the servo end to get better
tension of the four wires and make sure both rudder and
tail gear are in line with each other. Crimp the tubes when
satisfied.

mEBEAORABRME—FREAENERE, RAMERES
EfZRE®BAKYD, RRBEEREE.

74.Locate the bottom tail cover, make the opening
according to the tail gear.
EEAKBERERTRUAERTL.

75. Trim the tail cover and fitin place. Drill eight 1.5mm
holes then glue doublers at the hole area. It might be
needed to sand the doubler to adapt to the curve surface.
Drill the holes again on doublers then secure the bottom
tail cover with 2x8mm washer wood screws.

BERESFRESESEN. FRAEETERRAEE
P8l 1.5mm L. BFEMARTEERE NN
EREFEEFREARMER. EH2x8mmBH KBKET.



FUEL TANK

ENGINE3 &% %

76. Place the Englne (ThunderTlger PRO-91 Shown}in
the Engine Mount then proceed to make mounthole
marks on the engine mount where drive washer is 5 3/4"
(147mm) to the firewall.

3| 85(E ) 5 B EPRO-91) EH SIS E FE{EMRILICR.
R~T AR5k i 26 5 v fF 2 ER B R E14TmmAY BB B .

79. Install the Sept. Fury Exclusive Muffler(TTR9791),
which contains 2 angled exhaust pipes and aim to the
concavity of the fuselage for true scale looking.

BARRFRAEH(No.9791).

77. Remove the engine and engine mount. Drill the 3.4mm
holes based on those marks then tap the hole with M4x0.7
thread tap. Connect throttle pushrod then secure the engine
with M4x20mm socket cap screws. Make a Z bent on throttle
pushrod as indicated.

HRAE SIS F IR SEIE RS 3.4mm M SBRATL, TR
B M4x0.7 S BOE T . EELHBEMNEREER

M4x20mmEg s8R 446 S| B EHESI S E L., EEHAMIER

4 0 o 2F O pZAR G (0 [ O

78. Locate the fuel tank and its accessories. Assemble
the tank as shown. Install the fuel tank in place, connect
the fuel lines and exit from the firewall for enough length
tocarb and muffler.

AEHFNER. EHEARZAEVELAELMERE
5.

20

80. Install T tube fitting and fuel tube plug as shown, this
will help you to know fuel is full when pumping.

B A g = R R vk A () PR B 7 5 2 ) LU AR n ik i
ﬁﬁzﬁ

81. Install the EZ connector on the throttle servo horn

with M2 washer and M2 nut. Afterwards, thread the

throttle pushrod through the EZ connect and secure the
servo horn on the servo. Adjust the servo with the radio
on, once satisfied with the result, proceed to secure the
throttle pushrod with a 3x3mm set screw.

TR A AR R P RR IEI']HEHH’:‘&%J:
Ci o o



RADIO

E———

82. Locate the retract servo tray, glue the doubler as
shown. Then, install the retract servo on the servo tray.
RIS RN E RS & . B Y5 15 PR 4% 1A 5 AR
WEL.

83. Secure the whole assembly in place with four 2.3x12mm
washer wood screws. Next secure two Steel Balls on the
servo horn with 2x8mm machine screw and M2 nuts. The
distance between two balls is 24mm. Fine adjust the retract
pushrod, and make surethe ball link with "Tiger" is facing
up. Switch on the retract gear to make sure the retract gear

waorks smoothly.

BEEWREMEARESE, RERFRERLELU2x8mm
BHREBWEE. TEMKFAPCEES 24mm. FHEY

o

MERTRENR “Tiger” HLZRRAMIEABERRFAL.

84. Place a battery inthe battery case; use double side
tape to secure itin the fro nt of battery case. You can use
the excess servo tray plywood to make a block to hold
battery in place. It requires an extension wire to connect
to the switch harness. Approximately 300-350g of weight
will be added in the front of the battery case. See balance
section in page?24 and add proper weights to get right CG.
ER1000mAh LI LBt BEREEEd ERERREE
R, BHEABEMELNI00-3500 TEEHBEFTUR
BEEZ. ELUNERELKRETH—.

21

- :
85. Secure battery box cover with four 2x8mm washer
wood screws.

L2x8Bmm B R ABUEEEHER.

86. Connect all servo wires to the receiver; wrap the

receiver with foam to fully protect the receiver. Insert
receiver between frame and fiberglass wall in fuselage.

ERFARERERGE. BREEBECURMRE. 5%
Yk S AR Z R

- ARETIT S

87. Route the antenna along the fuselage and exit at the
tail gear opening. Tape the wire in place as shown.

BEGTZERSLTTHBESELIEATEEREBS E.



COWLING

88. Install the engine cowling; first glue the plywood
doublers inside the fuselage atwhere holeis . Trial fit
the cowling in place and temporarily secure it with mask
tape. Drill 1/16"(1.5mm) at the place where doublers
are.

RES|IFEERBT L. NEBESEERBS LEARLL
1.5mm7l. RIBSZABEREHEMAER. BEHBET
ek P pl2.3x12mm B E A BEEE.

89. Drill needle valve extension wire exit hole. When

satisfied, secure the cowling in place with 2.3x12mm

Washer Wood Screws.Suggest to install Precision Fueler
(TTR1115) for easy fueling.

P ERSLE. BRTL. AL, RHMIL.
S s R BREMAERIER L.

—
i

90. Install the propeller and furnished spinner. Whatwe
used here is Master Airscrew 13x8.
o it 34 5 I 5 48 1 1%, B % { FMaster Airscrew! 3xBHE 2

BTT PRO-91.

22

91. Suggest to file the cowl located near the vent of
carburetor as shown, the engine will get enough air and
run smoother if you install a 2 stroke engine.
EHEY—BE¥ERA B3 Ak BRI SRR .

92. Apply instrument panel inthe cockpit. Next glue the
pilot in the cockpit. Trim the canopy and trial fitthe
canopy on the cockpit. Glue the plywood doublers and
drill four 1/16" (1.5mm ) holes. Secure the canopy witr
four 2x5mm washer wood screws.

85 EERWASE, RRMITA. EERREEE, U
1.5mm $0 58 7% B E FLAL HEBASTRMERBU
2x5mmzA 88 & B E .



Sea Fury BALANCE

Control Throws it EH%

Set the control throws as followings for a starting point. After you
familiar with its flying characteristics then these control throw can
be tailored to fit your flying style.

Rudder-Low Rate % _,..-—-"}1
il ;
—1 "
7 [a fe i
: 13/4"
Rudder-High Rate ,f-“"'}
¢ % _______ L
13
Aileron-Low Rate ..r-—"'"}'” 2
( ,@g ....... :
Ban &7
B g i
Aileron-High Rate _,..--—"} 314"
( % _______ ;
T
Elevator-Low Rate ;,.f—-’}"-‘z"
| G = gttt b ;
L g
7k EfEE
Elevator-High Rate ..-r—"'"“}sm
C 1% _______ .
93. Apply Royal Air Force Decal in place as shown. — -
BREERTEEENTRE L, Flap

PO e |
T N

Center of Gravity

IMPORTANT - Do not attempt to fly your model before
completing this very important section. A model thatis not
properly balanced will be unstable and could cause serious
damage and/or injury. Adjust the battery location or add
weight as needed to achieve level balance.

RATHI G B A B E L,

Measure the C.G. while plane is dry. The balance point is
about 3 3/4"(95mm) behind the leading edge where there
is a panel line on fuselage.

B0 18 B AT A A995mm,

Your Sea Fury is now ready to fly, carefully setup the
control throws and balance your plane well before each
and every flight; never take chances orrush fly your
Sea Fury.

REETH, RTAFFESEABHERET D,

23



Sea Fury

Locate A Good Flying Site

Generally, the best place to fly your model is at an AMA
(Academy of Model Aeronautics) chartered club field. Your
local hobby dealer can tell you if there is such a clubin your
area or write the AMA for information. Itis also a good idea
to join this organization before flying your model since they
offer liability insurance thatcan protectyou if your model
causes damage or injury to others.

Academy of Model Aeronautics
5151 East Memorial DR
Muncie, IN 47302-9252

www.maodelaircraft.org

If there is not a chartered club field in your community,
you will need to find a large area free of obstructions, and
hasa smooth grass or asphalt surface tobe used as a
runway. For safety sake, it should be located well away from
houses, buildings, schools, power lines and airports. Ifyou
will be flying within 6 miles of an airport, you should check
with the airport manager before flying your model.

A Note On Batteries

The batteries are the heart of your radio system. Ma ke sure
you have fully charged baiteries! With recharge-able
batteries, follow the manufacturers instructions to make
sure the batteries are fully charged, especial the first time
the radio is used. We would recommend you use larger
capacity (1000mAh) if you use high performance servos as
they will draw more current than ordinary servos.

midME A E A, 518 H1000mAHRL EIRR R B,

Congratulations

Mow that you have completed the assembly of your Sea
Fury we feel that you have a very capable and good
looking sports scale plane. We hope that you will enjoy
this model and get many hours of flying pleasure from its
use. Thank you for purchasing this Sea Fury from

Thunder Tigerand we look forward to providing you with
other great R/C products in the future.

The real Sea Fury in air shown.

24



